
 

 
 

TOWNSHIP OF SOUTHWOLD 

Environmental Study Report (Final)  
Shedden and Fingal Wastewater Strategy 

February 2021 – 17-6064 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

Municipal Class Environmental Assessment  

For the Shedden and Fingal Master Servicing Plan 

 

Notice of Completion 
 
The Township of Southwold retained Dillon Consulting Limited to develop a municipal wastewater treatment 
strategy for the communities of Shedden and Fingal. The strategy was developed to support long term growth in 
both communities.  
 
The study is recommending a new wastewater treatment facility be constructed south of Shedden on Union 
Road to provide wastewater treatment for both Shedden and Fingal in the future. This recommended location is 
[...]
Figure 4-1: Location of Sites with Respect to Shedden and Fingal ....................................................... 24 

Figure 4-2: Shedden Location – Site #1 ............................................................................................... 25 

Figure 4-3: Fingal Location – Site #2 ................................................................................................... 25 

 

Tables 

Table 1:  Average Daily Flows of Communities ................................................................................... 2 

Table 2:  Average Contaminant Concentrations ................................................................................. 3 

Table 3:  Effluent Objectives .............................................................................................................. 3 

Table 4:  Screening of Alternative Treatment Technologies ................................................................ 9 

Table 5:  Shedden-Fingal WWTP Class EA – Evaluation Criteria ........................................................ 10 

Table 6:  Shedden Facility – Design Basis .......................................................................................... 27 

Table 7:  Fingal Facility – Design Basis .............................................................................................. 27 

Table 8:  Combined Facility – Design Basis ....................................................................................... 28 

Table 9:  Alternative Design Evaluation ............................................................................................ 29 

 

Appendices 

A Design Summary 

 

file:///c:/projectwise/working%20directory/active/10rrs/d0545043/Alternative%20Solutions%20(Phase%203)%20Technical%20Report%20V2.docx%23_Toc42009288


Township of Southwold 
Shedden-Fingal Wastewater Treatment Class Environmental Assessment  
Technical Report – Phase 3 (Revised) 
June 2020 – 17-6064 

1 

 

1.0 Introduction 

This report documents Phase 3 of the Municipal Class Environmental Assessment (EA) for wastewater 

servicing of the communities of Shedden and Fingal in the Township of Southwold.  Phase 3 of the 

Municipal Class EA process involves developing and evaluating design concepts to implement the 

preferred solution identified in Phase 2.  This report is focussed on identifying the number of individual 

treatment facilities recommended to treat wastewater from the communities of Shedden and Fingal in 

the Township of Southwold, a preferred treatment system location and the preferred technology type.  

This exercise is focused on identifying a preferred design concept for future construction of a centralized 

facility.  The suitability of concepts for phased implementation is considered, but the potential 

implementation of an Interim Servicing Strategy involving the ongoing installation of onsite systems for 

limited residential growth is considered outside the scope of this evaluatin. Technologies have been 

evaluated based on qualitative and quantitative metrics, and conceptual-level costing has been 

employed to compare overall costs of constructing, operating and maintaining each alternative. A 

separate report is being prepared to outline the design-making process for the preferred new sanitary 

collection system and water servicing upgrades in the communities.  

 

The selection of a preferred alternative has been conducted in two parts: 

 Potential treatment technologies have been screened through a two-step process involving both 

long and short list evaluations. The basis for evaluation of each technology is a single system 

treating both Shedden and Fingal. A single system is potentially less constrained by siting and 

was viewed as less likely to bias the evaluation of process technologies 

 Once a preferred technology was identified, the benefits of a single system treating both 

Shedden and Fingal were compared to the construction of a dedicated system for each 

community. 

1.1 Treatment System Location 

Two locations for the treatment are considered as part of this evaluation.  As identified in Phase 2, a 

treatment system within the communities of Shedden and Fingal is the preferred approach to 

wastewater servicing.  Two locations, one in each community, were considered.  Treatment may be 

located at each site, or a combined facility at one site may service both communities.  Figure 1-1 below 

identifies the two potential locations, which are described in greater detail in Section 4.1. 



Township of Southwold 
Shedden-Fingal Wastewater Treatment Class Environmental Assessment  
Technical Report – Phase 3 (Revised) 
June 2020 – 17-6064 

2 

 

 
Figure 1-1:  Potential Treatment System Locations 

1.2 Treatment Requirements 

Each design concept was evaluated based on its ability to provide adequate treatment and to handle the 

average daily flows from both current Southwold residents and future residential construction within 

the communities of Shedden and Fingal. The alternatives are documented in following sections of this 

report and Design Guidelines in Appendix A. 

 

Table 1: Average Daily Flows of Communities 

Community Average Daily Flow (ADF) 

Shedden 440 m3/d 

Fingal 446 m3/d 

Combined 886 m3/d 

 

Average contaminant loads were assumed based on standard per-capita mass loading available in  

the 2008 Design Guidelines for Sewage Works (MECP, 2008) a per-capita waste flow rate of 

405L/person/day developed considering water consumption and potential future generation from new 

developments.  Inlet contaminant concentration projections are summarized in Table 2. 

Location #1 near Shedden 

Location #2 near Fingal 



Township of Southwold 
Shedden-Fingal Wastewater Treatment Class Environmental Assessment  
Technical Report – Phase 3 (Revised) 
June 2020 – 17-6064 

3 

 

Table 2: Average Contaminant Concentrations 

Contaminant Design Concentration (mg/L) 

Total Suspended Solids (TSS) 185.2 

5-day Biochemical Oxygen Demand (BOD5) 160.5 

Total Ammonia-Nitrogen (TAN) 7.4 

Total Phosphorus (TP) 4.9 

Fats, Oils, and Grease 44.4 

 

Preliminary effluent limits from treatment have been discussed with MECP staff.  It is assumed that the 

selected treatment technology must be capable of meeting the objectives summarized in Table 3. 

 
Table 3: Effluent Objectives 

Parameters Effluent Objectives 

BOD (mg/L) 5 

TSS (mg/L) 5 

Ammonia (mg/L) Summer: 2 Winter: 4 

TP (mg/L) 0.1 

 

2.0 Development and Evaluation of Design 
Options 

2.1 List of Treatment Alternatives 

The new treatment facility, or two facilities, would be designed to accommodate the existing users and 

potential new development areas within the existing Official Plan settlement boundaries in the 

communities of Shedden and Fingal. The potential for the treatment alternative to be constructed in 

phases is considered, but the specific phasing sequence, sizes of individual phases and timing of 

connection for users (i.e., new developments, existing residents and projected growth through infill or 

single-lot construction) is not considered at this time. A potential generic technology was selected in 

order to establish the size and location of potential treatment system sites.  

 

A conventional municipal WWTP generally includes the following unit processes: 

 Peak flow management: Management of short-term high flow periods to or within the 

treatment plant, including the potential storage of excess wet weather flows 

 Preliminary treatment: Inlet works or headworks processes to remove solids and grit. The type 

of preliminary treatment required may vary depending on the requirements of the selected 

secondary treatment process  



Township of Southwold 
Shedden-Fingal Wastewater Treatment Class Environmental Assessment  
Technical Report – Phase 3 (Revised) 
June 2020 – 17-6064 

4 

 

 Secondary treatment: biological process such as suspended growth, fixed film or hybrid process 

to achieve removal of organic material through oxidation of dissolved and particulate 

biodegradable constituents.  Solids separation is incorporated into secondary treatment for 

further removal of solids (TSS) prior to discharge 

 Tertiary illtration: Treatment to further improve quality of effluent prior to discharge.  Tertiary 

filtration may be included to provide additional removal of TSS, and removal of total phosphorus 

(TP) 

 Disinfection: Inactivation of microbial contaminants prior to effluent discharge 

 Sludge management: Collection, storage, stabilization and volume reduction of waste sludge 

generated as part of the treatment process.  The complexity of the sludge management system 

required may vary based on secondary treatment technology.  We understand the municipality 

has landfill access for disposal of sludge. Digestion of sludge prior to offsite disposal is assumed 

to be unnecessary. 

 

The following secondary treatment technologies were evaluated to address the immediate and  

long-term wastewater treatment servicing needs: 

 Moving-Bed Biofilm Reactor (MBBR) 

 Rotating Biological Contactor (RBC) 

 Biological Aerated Filter (BAF) 

 Aerated Lagoon with Submerged Aerated Gravel Reactor (SAGR) 

 Extended Aeration (EA) 

 Membrane Bioreactor (MBR). 

 

Key features, advantages and disadvantages of each process are described the following sections. 

2.1.1 Moving-Bed Bioillm Reactor 

The MBBR system is a biofilm process that is comprised of small, lightweight, rigid, plastic carrier media 

in the aeration tank that are kept in suspension by coarse bubble aeration and/or mixing. Biofilm 

reactors can be constructed without suspended growth, thus eliminating the need for sludge return 

streams. Secondary clarification is required following the MBBR system.  

 

Advantages of MBBR treatment technology include: 

 Smaller footprint 

 Lower sludge production 

 Low operating costs 

 Can handle variable flow and load conditions. 

 

Disadvantages of MBBR treatment technology include: 

 Potential challenges in configuring a system to meet high quality effluent criteria. To meet 

effluent quality requirements tertiary filtration may be required 



Township of Southwold 
Shedden-Fingal Wastewater Treatment Class Environmental Assessment  
Technical Report – Phase 3 (Revised) 
June 2020 – 17-6064 

5 

 

 Phasing may be a challenge as size of each phase may be dictated by minimum clarifier size 

 Specific Ontario design guidelines are unavailable as this is a proprietary process that is not 

common in North America. 

2.1.2 Rotating Biological Contactor 

RBC systems consists of a series of closely spaced circular discs that are mounted on rotating horizontal 

shafts and partially submerged in wastewater. As the RBC disks rotate, aeration is accomplished by 

exposure to the atmosphere. Wastewater flows through the disks providing attached bacteria with 

access to nutrients, and sloughing of biomass occurs as a result. RBC systems require pre-treatment of 

primary clarification or fine screening and secondary clarification for solid/liquid separation. Primary 

clarifiers may be located below RBC trough/tank. The process will require tertiary treatment to meet 

effluent quality. 

 

Advantages of RBC treatment include: 

 Low energy requirements 

 Small sludge production 

 Small footprint 

 Low  operational cost and low to medium maintenance costs 

 Capable of handling a wide range of flows. 

 

Disadvantages of RBC treatment technology include: 

 High capital cost 

 Potential challenges in configuring a system to meet high quality effluent criteria 

 Difficulty in expanding the RBC process to accommodate future increases in loading.   

 

Operating RBC systems in series orientation may improve treatment performance. It is recommended 

that each RBC system be constructed with at least four stages, separated either by internal baffle walls 

or located in separate tanks. 

2.1.3 Biological Aerated Filter 

The BAF is a submerged attached growth system that combines filtration and biological treatment using 

a biofilm coated media. BAFs can have co-current backwash or countercurrent backwash. The reactor 

needs to be backwashed periodically to remove solids from suspended growth media. Treated 

wastewater is drawn through a filter, eliminating the need for secondary clarifiers.   

 

Advantages of BAF treatment include: 

 Compact system footprint 

 Able to accommodate dilute wastewater 

 Does not require separate secondary clarifiers. 

 



Township of Southwold 
Shedden-Fingal Wastewater Treatment Class Environmental Assessment  
Technical Report – Phase 3 (Revised) 
June 2020 – 17-6064 

6 

 

Advantages of BAF treatment include: 

 High aeration energy demand 

 BAF processes are typically constructed as concrete tanks and future expansion to include 

additional capacity can be more challenging than for other processes 

 Less suitable for low TP discharge concentration limits than other processes.  

 

The process is mostly used by large municipalities and is likely not suited to Shedden and Fingal. 

2.1.4 Aerated Lagoon 

Aerated lagoons are suspended growth lagoons that are shallow earthen basins that are comprised of 

mechanical aerators on floats or fixed platforms. There are two categories that aerated lagoons can be 

classified as: 

 Partial mixing 

o Facultative partially mixed 

o Aerobic flow through with partial mixing 

 Complete mixing 

o Aerobic with solids recycle and nominal complete mixing. 

 

Partial mixing techniques are capable of only sufficiently transferring the amount of oxygen required for 

biological treatment, but insufficient in maintaining the solids in suspension. This will cause the solids to 

settle, and with time, undergo anaerobic decomposition. 

 

Complete mixing techniques are essentially the same as extended aeration activated sludge process, 

with the exception that the earthen basin is used for the aeration basin.    

 

Achieving low nitrogen and phosphorous discharge limits typically requires further effluent polishing 

prior to discharge.  This may be achieved by a submerged aerated gravel reactor (SAGR) bed following 

the aerated lagoon basins.  This approach is common for facilities where an existing lagoon basin may be 

retrofitted, and combined with a new SAGR system to achieve increased system capacity and improved 

effluent quality. 

 

Advantages of an aerated lagoon treatment include: 

 Cost effective operation 

 Lower energy costs 

 Easy to operate and maintain. 

 

Disadvantages of an aerated lagoon treatment include: 

 Large footprint 

 Less effective in cold climates 

 Odour and insects may become a nuisance if not properly maintained 



Township of Southwold 
Shedden-Fingal Wastewater Treatment Class Environmental Assessment  
Technical Report – Phase 3 (Revised) 
June 2020 – 17-6064 

7 

 

 May not meet effluent quality year-round or seasonal discharge may be required to meet 

effluent quality thus increasing plant size 

 May require tertiary filtration to meet effluent limits 

 Difficult to construct in phases – up-front construction of all required basin volume may be 

required. 

2.1.5 Extended Aeration 

Extended aeration secondary treatment uses modified activated sludge procedures. The BOD removal 

efficiency is higher than the conventional activated sludge process. An extended aeration treatment 

packaged plant would require the construction of headworks, aeration tanks, secondary clarifiers, filters 

and UV disinfection.  
 

Advantages of extended aeration treatment include: 

 Common and proven technology used by neighbouring operating authorities. 
 

Disadvantages of extended aeration treatment include: 

 Large footprint (in comparison to MBR) 

 May require expensive tertiary filtration equipment to achieve high quality effluent. 

2.1.6 Membrane Biological Reactor 

Membrane Bioreactor (MBR) systems consist of a biological reactor and microfiltration membranes. This 